FAN AND WATER PUMP ASSEMBLY

PC-505-{2-63) Litho in U, S. A,



Key Part No.
1 21H 1023 A
2 12H 302 A
3 M 3047 T
4 M 3048 T
5 M 3045 T
6 M 3046 T
7 T 418 T
8 AF 2057 R
9 M 3038T
10 M 3218 T
11 M 3055 T
12 R 1529 R
13 M 3057 T
14 A 4282 RT
15 JD 8549 T
16 M 3061 T
17 22H 577 A
18 14H 611 A
19 M 3111 T
20 AM 2840 T
21 12H 303 A
22 19H 1900 A
23 T 271 T
24 M 3120 T
25 M 3056 T
26 M 3219T
27 M 3039 T
28 AM 2780 T
.o AM 3060 T

FAN AND WATER PUMP ASSEMBLY -- Continued

Serial No.
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Description
Screw, mach,, 1/4" x 5/8" (5 used)
Washer, lock, 1/4" (5 used)
Gasket (packed 2 in’a pkg.)
Shim
Cover
Gasket
Impeller
Seal (sub. for AT312T)
Housing
Nipple
Belt, fan
Retainer, spring (sub. for T429T) (packed 2 in a pkg.)
Screw, cap, special, 5/16" x 1-1/2"
Slinger
Bearing and shaft assembly
Hub
Screw, set, 5/16" x 3/4"
Nut, hex. jam, 5/16"
Flange, adjustable
Blade, fan
Washer, lock, 5/16" (4 used)
Screw, cap, 5/16" x 3/4" (4 used)
Clamp, hose (2 used)
Hose
Screw, cap, special, 5/16" x 1" (4 used)
Gasket
Elbow, inlet
Cock, drain
Water pump assembly, complete

PC-505-(2-63) Litho in U, S, A,



